\\\\////b'/gg/ﬁgéfv'm

715-393-4458

L=

SOIL PROCESSOR

Tractor Version Parts



1401 133HS ERZel
Q3nodddv
ER "ON OMA 'ONINOSH | 3ZS 94N VI3 LVIN
vo .} F=SaN3g
Alquiessy Jojdey Jojoel| F =XXX
aax0IHO
f F=XX'
[SVA44] uojss,
.uw_“,%__:u_ :m,m vzIZLiL OMIN SMOT104 SY FdV SIONVHIT0L
277 Juswdinb3 oaloN alva NMYSa Ad310N 3ISIMHIHLO SSTTINN

_% Rawsssy yoyH
Lt

5 r/

qr

Alqwessy ase) urey)d

Kjquassy Jepulk) ~pAH

/va S
auleALQ Joyoel]

J1va NOILdId0s3a N3d aANOZ

d3nodddv

SNOISINIYH




1401 133HS ERZel
Q3n0¥ddv
AT “ON 9Ma 'ONWOSd | 3ZS O IVIH3LVIN
vO ol F=SAN3d
A193SSVY d3INITAD JIMNVHAAH HO10VdLl F =0
aan403HD
. F=XX
uo)ss,
e e rree | bz OMA | SMOTIOH SV 3V SIONVYITOL
971 1uswdinb3 9s)0N 31va NMvaa Q3LON 3SIMHIHLO SSTINN

d3nodddv J1va NOILdId0s3a N3d aANOZ

SNOISINIYH




Item #

N O b~ wN

Tractor Hydraulic Cylinder Assembly

Part Number QTY Description
NE-110002 1 Hyd Cyl. 2"bore 6" stroke
NE-110031 1 Hyd Cyl pin 1"
NE-200001-5 1 Hyd Cyl Pivot Tube
AC226 1 Hex Bolt 1/2-13 x 6.5 Gr5
CG030 1 Nylock Nut 1/2-13
NE-110014 2 Hyd Hose 1/4 x 72" -3/8npt male, 1/2npt male
NE-110020 2 Pioneer male 1/2npt



1401

133HS 3v0S
a3anodddy
ER "ON OMA 'ONIWNOSH | 3ZS 94N VI3 LVIN
v L F=SaN39
AT19INISSY JOL10d T XXX
aaMoaHo
f F=XX'
9.¥vS uo}s9
.uw_B_:n_ :m\m, vZIoL/L OMIN SMOT104 SY FdV SIONVHIT0L
977 uswdinb3 o8u0N alva NMVYa d3LON 3ISIMY3IHLO SSTTINN
a3anodddy alva NOILdOS3a

N3d

aANOZ

SNOISINIYH




Item #

4ft
X=4
Y=48

Rotor Assembly

Part Number QTY Description
NE-800000-X 1 Rotor Welded complete
RPR5 Y Agressor Tooth, Weld on

Rotor Length=X (ft length)
Y=number teeth

5ft 6ft 7t 8ft 9FT
X=5 X=6 X=7 X=8 X=9
Y=60 Y=72 =84 Y=96 Y=108
10ft 12ft
X=10 X=12

Y=120

Y=144



1401 133HS ERZel
a3anodddy
ER *ON O9Md 'ONINOSH | 3ZS 94N VI3 LVIN
vo .} F=SaN3g
Alqwessy ase) uieyn Jojoel] 1oedwo

[¢] \/ 8Se) uleyQ Jojoel] § 0 5000

aaMoaHo
¢ F=XX"

[VA4%4°] uojlss

.uw_“,%__:u_ :m,m vZ/6/01 OMIN SMOT104 SY FdV SIONVHIT0L
277 Juswdinb3 oaloN alva NMYSa Ad310N 3ISIMHIHLO SSTTINN

-

T ors sra SENRD SFsisFs #Te

AT ove aTA aTa

L

sre wrs

sI'v FTe wre sle '#re s¥e oFs sre

Tm aTa aTe aTe ave aTe e"a ava o

9€/G¢€

d3nodddv J1va NOILdId0s3a N3d aANOZ

SNOISINIYH




Compact Tractor Chain Case Assembly

Part Number
NE-100001-37
Al650040
NE-100001-8
Al650040
NE-100001-7
Al650040
NE-100001-42
AC205
CG030
NE-100001-20
AG209
NE-100001-24
NE-100001-23
CG024
BF352
AG209
NE-100001-20
NE-100001-18
NE-100001-15
NE-100001-11
A3113
CF106
NE-100001-39
BF564
CG030
NE-100001-14
AC109
CG024
BA5611
CG030
NE-100001-39
NE-100001-53
NE-100001-35
NE-100001
NE-100001-16
NE-100001-21
NE-100001-15
NE-100001-18
NE-100001-10
BF334
NE-100001-54

QTy

N N

[
w

P N R RPRRPRRPRRRRRRERAEDANMMRLRDINDIMNRPRRWRRRPRRRPRRRRERRINNLER

Description
Top Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Inspection Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Bottom Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case Shoe
Hex Bolt 1/2-13 x 1 Gr5
Nylock Nut 1/2-13
Washer
Hex Bolt 1/2-20 x 1-1/2 Gr5
Spacer
Compensator Wheel
Nylock Nut 3/8-16
Shoulder Bolt 1/2 x 1-1/2
Hex Bolt 1/2-20 x 1-1/2 Gr5
Washer
Key 3/8 Sq. x 1-1/2
Sprocket #80 14T
Spacer/ Washer
Hex Bolt 3/8-16 x 2-1/2 Gr5 Full Threads
Hex Nut 3/8-16
Flange Bearing 1-1/2 Lock Collar
Carr. Bolt 1/2-13 x 2-1/2 Gr5
Nylock Nut 1/2-13
Lower Bearing Cover
Hex Bolt 3/8-16 x 1-1/2 Gr5
Nylock Nut 3/8-16
Carr. Bolt 1/2-13 x 2 Gr5
Nylock Nut 1/2-13
Flange Bearing 1-1/2 Lock Collar
Crossover Shield Mount
Chain Case Breather
Chain Case
Chain 80H (4.25ft, 51 links)
Chain Maser Link 80H
Sprocket #80 14T
Key 3/8 Sq. x 1-1/2
Chain Tensioner
Shoulder Bolt 3/8 x 1-3/4
Gasket Kit

Note: Nortec Part Number NE-100001-17 may be substituted for NE-100001-39.

NE-100001-17 does not have a lock collar, instead two set screws.



1401 133HS ERZel
@3aN0YddY
ER *ON O9Md 'ONINOSH | 3ZS 94N IVIH3LVIN
v .l ¥=SaN3g
Ajquiassy ese) uleyd Jojoel
Iquiessy 8seQ uley Jojoel] * 00
@anoaHO
¢ F=XX"
uo)s9
e e rree | bz OMA | SMOTIOH SV 3V SIONVYITOL
277 Juswdinb3 oaloN alva NMYSa Ad310N 3ISIMHIHLO SSTTINN
@3aN0YddY 31va NOILd[¥0s3a A3d aNoz

SNOISINIYH




Item #

© 00N O U b WN B

A D D B D DWW WWWWWWWWNNNDNNNNNNNNRPRRRPRRERRRERRRPR
U b WNEFEPOOOWNODULPAWNROOOLONOUEWNREROOOLONOOUDWNLERELO

Tractor Chain Case Assembly

Part Number
NE-100001-9
Al650040
NE-100001-39
AC209
CGO030
CG024
NE-100001-24
BF352
NE-100001-23
NE-100001-7
Al650040
NE-100001-8
Al650040
NE-100001-42
AC205
CGO030
AG209
NE-100001-20
NE-100001-18
NE-100001-15
BF334
NE-100001-10
A3113
CF106
NE-100001-39
NE-100001-14
BF564
CG030
AC109
CG024
Al650040
NE-100001-22
CG030
BA5611
NE-100001-39
NE-100001-13
NE-100001-35
NE-100001
NE-100001-12
NE-100001-18
NE-100001-15
NE-100001-16
NE-100001-21
NE-100001-11
NE-100001-54

Qry

I e

[y
w

OR R R RPRRPRRPRRPRPRPRPDIMDIMNPLPIIDEDNDPDNRLPRPRPRPRPLPNRLPRLRRPLPRLNNERLDLR

Description
Tractor Top Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Flange Bearing 1-1/2 Lock Collar
Hex Bolt 1/2-13 x 1-1/2 Gr5
Nylock Nut 1/2-13
Nylock nut 3/8-16
Spacer
Shoulder Bolt 1/2 x 1-1/2
Compensator Wheel
Bottom Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Inspection Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case Shoe
Hex Bolt 1/2-13 x 1 Gr5
Nylock Nut 1/2-13
Hex Bolt 1/2-20 x 1-1/2 Gr5
Washer
Key 3/8 Sg. x 1-1/2
Sprocket #80 14T
Shoulder Bolt 3/8 x 1-3/4
Chain Tensioner

Hex Bolt 3/8-16 x 2-1/2 Gr5 Full Threads

Hex Nut 3/8-16
Flange Bearing 1-1/2 Lock Collar
Lower Bearing Cover
Carr. Bolt 1/2-13 x 2-1/2 Gr5
Nylock Nut 1/2-13
Hex Bolt 3/8-16 x 1-1/2 Gr5
Nylock Nut 3/8-16
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case PTO Cover
Nylock Nut 1/2-13
Carr. Bolt 1/2-13 x 2 Gr5
Flange Bearing 1-1/2 Lock Collar
Chain Case PTO Cover Mount
Chain Case Breather
Chain Case
chain case tractor top shaft
Key 3/8 Sq. x 1-1/2
Sprocket #80 14T
Chain 80H (4.25ft, 51 links)
Chain Maser Link 80H
Spacer/ Washer
Gasket Kit

Note: Nortec Part Number NE-100001-17 may be substituted for NE-100001-39.

NE-100001-17 does not have a lock collar, instead two set screws.



1401 133HS ERZel
Q3n0¥ddv
AT “ON 9Ma 'ONWOSd | 3ZS O IVIH3LVIN
vO ol F=SAN3d
ATdINTFSSY JNVEHL H0L10Vdl 1OVdINOD F =0
aan403HD
. F=XX
uo)ss,
e e | vzl OMA | SMOTIOH SV 3V SIONVYITOL
971 1uswdinb3 9s)0N 31va NMvaa Q3LON 3SIMHIHLO SSTINN

d3nodddv

J1va

NOILdId0s3a

N3d

aANOZ

SNOISINIYH

L
ol




Item #

O 00 NO UV B WN -

R R R R R R R R R R
O 0O NOULL B WNBEFL O

Compact Tractor Frame Assembly

Part Number
NE-440000-X
CG045
AC476
F0102
FO104
AC223
NE-620000
NE-110032
NE-710000
F0102
NE-700005
NE-100001-39
BA5591
CGO030
NE-600003
CGO030
AC205
NE-600002
NE-610000

Qry

R N0 OOMNPMDIBDMRERNNNMNPMRNRPRPRRENIERPR

Description
Compact Tractor Frame
Nylock Nut 1-8
Hex Bolt 1-8 x 6.5 Gr6
Grease Zerk 1/8 NPT Straight
Grease Zerk 1/8 NPT 90°
Hex Bolt 1/2-13 x 5 Gr5
Left Side End Shield
1/2 Bent Pin 4"w/Clip
Tractor Guidwheel Arm
Grease Zerk 1/8 NPT Straight
Compact Guide Wheel Assembly
Flange Bearing 1-1/2 Lock Collar
Carr. Bolt 1/2-13 x 1-1/2 Gr5
Nylock Nut 1/2-13
Shield Lock Pin (1/2")
Nylock Nut 1/2-13
Hex Bolt 1/2-13 x 1 Gr5
Shield Hinge
Right Side End Shield

Standard Machine Length= X

4ft 5ft
X-4 X=5

6ft
X=6



1401 133HS ERZel
Qa3N0¥ddY
ER *ON O9Md 'ONINOSH | 3ZS 94N VI3 LVIN
v .l ¥=SaN3g
ATdINTSSY JNVEHL HOLOVdL - .
F XXX
eENTERTo]
¢ F=XX"
uo)s9
e e rree | bz OMA | SMOTIOH SV 3V SIONVYITOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN
Qa3N0¥ddY 3lva NOILd[¥0s3a A3 aNOZ

SNOISINIYH




Item #

O 00 NO UV B WN -

N R R R R RRRRP R R
O VWO NOOLUVL P WDNPELO

Standard Tractor Frame Assembly

Part Number QTYy
NE-400000-X
AC476
CG045
F0102
FO104
AC223
NE-600001
NE-110032
NE-700000
F0102
NE-700004
NE-70006
NE-100001-39
BA5611
CGO030
NE-600003
CGO030
AC205
NE-600002
NE-600000

R N0 OONDBDNDPDMRNNMNNMNDPDMNRPEPENRRRPRPR

Description
Standard Tractor Frame
Hex Bolt 1-8 x 6.5 Gr5
Nylock Nut 1-8
Grease Zerk 1/8 NPT Straight
Grease Zerk 1/8 NPT 90°
Hex Bolt 1/2-13 x 5 Gr5
Left Side End Shield
1/2 Bent Pin 4"w/Clip
Tractor Guidwheel Arm
Grease Zerk 1/8 NPT Straight
Tail Wheel PIN 5/16 x 2.25
Guide Wheel Assembly
Flange Bearing 1-1/2 Lock Collar
Carr. Bolt 1/2-13 x 2 Gr5
Nylock Nut 1/2-13
Shield Lock Pin (1/2")
Nylock Nut 1/2-13
Hex Bolt 1/2-13 x 1 Gr5
Shield Hinge
Right Side End Shield

Standard Machine Length= X

6ft 71t
X=6 X=7



1401 133HS ERZel
Qa3N0¥ddY
ER *ON O9Md 'ONINOSH | 3ZS 94N VI3 LVIN
v .l ¥=SaN3g
ATdINTSSY JNVEHL HOLOVdL - .
F XXX
eENTERTo]
¢ F=XX"
uo)s9
e e rree | bz OMA | SMOTIOH SV 3V SIONVYITOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN
Qa3N0¥ddY 3lva NOILd[¥0s3a A3 aNOZ

SNOISINIYH




Item #

O 00NV W WNBR

R R R R R R R R R R
O W N D WN RO

Heavy Duty Tractor Frame Assembly
Part Number QTYy Description

NE-410000-X 1 Heavy Duty Tractor Main Frame
AC476 1 Hex Bolt 1-8 x 6.5 Gr5
CG045 1 Nylock Nut 1-8
F0102 1 Grease Zerk 1/8 NPT Straight
FO104 1 Grease Zerk 1/8 NPT 90°
AC223 2 Hex Bolt 1/2-13 x 5 Gr5

NE-600001 1 Left Side End Shield
NE-110032 4 1/2 Bent Pin 4"w/Clip
NE-700000 2 Tractor Guidwheel Arm
F0102 2 Grease Zerk 1/8 NPT Straight
NE-700004 2 Tail Wheel PIN 5/16 x 2.25
NE-70006 2 Guide Wheel Assembly

NE-100001-39 1 Flange Bearing 1-1/2 Lock Collar
BA5611 4 Carr. Bolt 1/2-13 x 2 Gr5
CG030 4 Nylock Nut 1/2-13

NE-600003 2 Shield Lock Pin (1/2")
CGO030 8 Nylock Nut 1/2-13
AC205 8 Hex Bolt 1/2-13 x 1 Gr5

NE-600002 2 Shield Hinge

NE-600000 1 Right Side End Shield

Heavy Duty Machine Length= X
6ft 7ft 8Ft
X=6 X=7 X=8



1401 133HS ERZel
Qa3N0¥ddY
AT “ON 9Ma 'ONWOSd | 3ZS 94N IVIH3LVIN
. .l ¥=SaN3g
AT9NTSSY dveE TVIHILVIN HO1O0VdLl F =0
eENTERTo]
¢ F=XX"
uo)s9
omvﬂmw_“,%__sn_ u:%\m, vzIZLiL OMIN SMOTTO4 SY 34V STONVHITOL
011 1uswdinb3g 9spoN alva NMVHA Q3.LON ISIMYIHLO SSTTINN

d3nodddv

J1va

NOILdId0s3a

N3d

aANOZ

SNOISINIYH




Item #

o b WN

Tractor Material Bar Assembly
NE-500000-X

Part Number
NE-500001-X
NE-500003-X
NE-500002-X
NE-500004
BA2591
CG021

QTy

< < N R R R

Description
Skid Material Bar Frame
Material Bar Rubber
Washer Plate
Bar Mount Washer/nut
Carr. Bolt 5/16-18 x 1-1/2 Gr5
Nylock Nut 5/16-18

Machine Length=X

4ft 5ft
X=4 X=5
Y=6 Y=8

Y=Quantity
6ft
X=6
Y=8

7ft 8ft X
X=7 X=8
Y=9 Y=11



1401

133HS 3v0S
Q3nodddv
0000t2-3aN <
ER *ON O9Md 'ONINOSH | 3ZS 94N VI3 LVIN
v L F=SaN39
AT19NISSY HOLIH L 1vD LOVdINOD - .
F =XXX
aax0IHO
¢ F=XX"
[eYA 474" uojss,
.uw_B_:n_ :m\m, vZIL/0L OMIN SMOT104 SY FdV SIONVHIT0L
977 uswdinb3 o8u0N alva NMVYa d3LON 3ISIMY3IHLO SSTTINN
a3nodddvy alva NOILdOS3a

N3d

aANOZ

SNOISINIYH




Item #

O 00 NOUL B WN -

R R R R R R
v b W NP O

Compact Cat 1 Hitch

NE-240000
Part Number QrTYy Description
NE-240001 1 Compact CAT 1 BEAM
F0102 2 Grease Zerk 1/8 NPT Straight
NE-200008 2 CAT1PIN
NE-200002 1 JACKSTAND
NE-600003 1 Lock Pin (1/2")
NE-240005 1 Compact CAT 1 Left Upright Frame
CG024 4 Nylock nut 3/8-16
AC109 4 Hex Bolt 3/8-16 x 1-1/2 Gr5
NE-200003 2 Cat 1 Rear Strap
NE-240006 3 Compact Cat 1 Upright Spacer
AC217 3 Hex Bolt 1/2-13 x 3.5 Gr5
CG030 3 Nylock nut 1/2-13
NE-240004 1 Compact Cat 1 Right Upright Frame
AC211 4 Hex Bolt 1/2-13 x 2 Gr5
CG039 4 Nylock nut 1/2-13



1401

133HS 3v0S
a3anodddy
ER *ON O9Md 'ONIWNOSH | 3ZS 94N VI3 LVIN
v L F=SaN39
AT19INISSY HOLIH | 1vD AYVANVLS _ .
F =XXX
aaMoaHo
¢ F=XX"
9.¥vS uo}s9
.uw_B_:n_ :m\m, vzIZLiL OMIN SMOT104 SY FdV SIONVHIT0L
977 uswdinb3 o8u0N alva NMVYa d3LON 3ISIMY3IHLO SSTTINN
P RSN

-

L .

»

L ¢

L.

L

»

a3anodddy alva NOILdOS3a

N3d

SNOISINIYH




Item #

O 00 NOUL B WN -

R R R R R R
v b W NP O

STANDARD Cat 1 Hitch

NE-200000
Part Number QrTy Description
NE-200001 1 CAT 1 BEAM
F0102 2 Grease Zerk 1/8 NPT Straight
NE-200008 2 CAT 1 PIN
NE-200002 1 JACKSTAND
NE-600003 1 Lock Pin (1/2")
NE-200005 1 CAT 1 Left Upright Frame
CG024 4 Nylock nut 3/8-16
AC109 4 Hex Bolt 3/8-16 x 1-1/2 Gr5
NE-200003 2 Cat 1 Rear Strap
NE-200006 3 Cat 1 Upright Spacer
AC369 3 Hex Bolt 3/4-10 x 4 Gr5
CG039 3 Nylock nut 3/4-10
NE-200004 1 Cat 1 Right Upright Frame
AC361 4 Hex Bolt 3/4-10 x 2 Gr5
CG039 4 Nylock nut 3/4-10



1401 133HS

ERZel
a3anodddy
ER *ON O9Md 'ONINOSH | 3ZS 94N VI3 LVIN
v o} F=SaN39
A19NIASSY HOLIH 2 1VD F =X
aaMoaHo
¢ F=XX"
uo}s9
omvﬂw_“,%__: n_u:m,m, vezL/L OMIN SMOTT04 SV 34V SIONVHITOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN
ap
p—"
3
3
e
J
a3anodddy alva NOILdOS3a ] aNOZ

SNOISINIYH




Item #

O 00 NOUL B WN -

R R R R R R
v b W NP O

Part Number
NE-210001
F0102
NE-200007
NE-200002
NE-600003
NE-210005
CG024
AC109
NE-210003
NE-210006
AC374
CG039
NE-210004
AC361
CGO039

Cat 2 Hitch

NE-210000
QTy

AP, P WWWNPEEPPRPPEPRPNDNEPRE

Description
CAT 1 BEAM
Grease Zerk 1/8 NPT Straight
Dual Cat 1/Cat 2 Pin
JACKSTAND
Lock Pin (1/2")
CAT 2 Left Upright Frame
Nylock nut 3/8-16
Hex Bolt 3/8-16 x 1-1/2 Gr5
Cat 2 Rear Strap
Cat 2 Upright Spacer
Hex Bolt 3/4-10 x 5-1/2 Gr5
Nylock nut 3/4-10
Cat 2 Right Upright Frame
Hex Bolt 3/4-10 x 2 Gr5
Nylock nut 3/4-10



1401

133HS ERNZON
ad3anodddv
AT "ON 9Ma "ONWOSH | 348 o4 ACER
w0 .1 ¥ =5aN3g
INMIAIA HOLAYY HOLOVYL LOVAINOD o
d3xMO3HO
‘ F=XX"
uojss,
e e | vzl OMA | SMOTIOH SV 3V SIONVYITOL
971 swdinb3 280N awva NMVEG Q310N 3SIMYIHLO SSTINN

ol

d3nodddv

J1va NOILdId0s3a

N3d

aANOZ

SNOISINIYH




4FT
5FT
6FT

4FT
SFT
6FT

Item #

O 0O NN NOUL B WN P

R R R R R
N = O O O

Part Number
NE-110006
NE-300006

CG030
SC0680
CG024
AC113
NE-100001-40-4
NE-100001-40-5
NE-100001-40-6
NE-100001-52
Al650040

NE-440006-4

NE-440006-5

NE-440006-6
NE-440005

AC211

Compact Tractor Driveline

Qry

AR RPRPRPRPOPRPRRRPRRPRNNDDDRPR

Description

540 PTO Shaft_Slip Clutch, 34-44.2

Compact Gearbox
Nylock Nut 1/2-13
Stud 1/2-13x 2
Nylock nut 3/8-16
Hex Bolt 3/8-16 x 2.5 Gr5
4FT Crossover Shaft
5FT Crossover Shaft
6FT Crossover Shaft
COMPACT COUPLER
Flange Bolt 1/4-28 x 1/2 Gr5
Compact Crossover Shield
Compact Crossover Shield
Compact Crossover Shield
Compact Gearbox PTO Shield
Hex Bolt 1/2-13 x 2 Gr5



1401 133HS ERZel
Qa3N0¥ddY
ER *ON O9Md 'ONINOSH | 3ZS 94N VI3 LVIN
v .l ¥=SaN3g
suleAL(] Jojoel
oA Jojel] .
eENTERTo]
. F=XX"
uo)s9
e e rree | bz OMA | SMOTIOH SV 3V SIONVYITOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN
Qa3N0¥ddY 3lva NOILd[¥0s3a A3 aNOZ

SNOISINIYH




6FT
7FT
8SFT

Item #

=

N O v o b wN

Tractor Driveline
Part Number QTY Description

NE-110005 1 540 PTO Shaft, 40.39-51.9
NE-300006 1 STD/HD Gearbox

CG030 4 Nylock Nut 1/2-13

SC0680 4 Stud 1/2-13 x2
NE-110006 1 540 PTO Shaft Slip Clutch **must cut to length**
NE-110006 1 540 PTO Shaft Slip Clutch **must cut to length**
NE-110008 1 540 PTO Shaft Slip Clutch **must cut to length**
NE-300004 1 Gearbox PTO Shield

AC211 4 Hex Bolt 1/2-13 x 2 Gr5



